Z\. SYDNEY CARPET LABORATORY

NATA OF INTERFACE AUST. PTY LIMITED - ABN 39 000 692 026

v 34 AIRDS ROAD, MINTO NSW 2566 - TEL: (02) 8706 4600 FAX: (02) 8706 4617

TEST REPORT

Client: Interface Australia PTY LTD Test Report No: R20-097
34 Airds Road Sample Received date: 02/03/2020
Minto NSW 2566 Test Date: 26/05/2020

Report Date: 27/05/2020
Sample Description:  Client Reference: “CHROMABASE”

100% Solution Dyed Nylon 6
644g/m2 on a Glasbac Backing

AS ISO 9239.1: Reaction to Fire Tests for Floorings — Determination of the Burning Behaviour Using
a Radiant Heat Source

Results Summary

CHF Value Sample 1 Sample 2 Sample 3 Mean
Length 3.2 3.6 35 34 kW/m?
Width 3.5 - - - kW/m?
Smoke Value Sample 1 Sample 2 Sample 3 Mean
Length 184 215 204 201 %.min
Width 181 - - - %.min
Melting Yes
Blistering Yes

The test results relate to the behaviour of the test specimens of a product under the particular
conditions of the test, they are not intended to be sole criterion for assessing the potential fire hazard
of the product in use.

Sample was conditioned in accordance with BS EN 13238 at a temperature of 23+2°C and relative
humidity of 50+5% for a minimum of 48 hours prior to testing.

Each Specimen was adhered to a substrate of 9mm thick fibre cement board using Intertac
adhesive.
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NATA OF INTERFACE AUST. PTY LIMITED - ABN 39 000 692 026

v 34 AIRDS ROAD, MINTO NSW 2566 - TEL: (02) 8706 4600 FAX: (02) 8706 4617

TEST REPORT

Client: Interface Australia PTY LTD Test Report No: R20-097
34 Airds Road Sample Received date: 02/03/2020
Minto NSW 2566 Test Date: 26/05/2020

Report Date: 27/05/2020

Sample 1 Length

lest Hesulis

Time to ignition - 2 minutes 24 seconds (144 5)
Time to flameout - 49 minutes 19 seconds (2939 )
Extent of burning (mm) - 330

Cntical flux at extinguishment (KW /m?) =323

HE-10 {kW/m?) - 797

HE-20 {kW/m?) =510

HE-30 {(kW/m?) -39

Flame spread at 10 minutes {mm) - 280

Flame spread at 200 minutes (mm) - 4000

Flame spread at 30 minutes {mm) 470

Peak light attenuation (%) -45.13

Time to peak light atienuation - 4 minutes 38 seconds (298 5)
Total integrated smoke (%.min] - 183.58
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TEST REPORT

Client: Interface Australia PTY LTD Test Report No: R20-097
34 Airds Road Sample Received date: 02/03/2020
Minto NSW 2566 Test Date: 26/05/2020

Report Date: 27/05/2020
Sample 1 Length

Light Attenuation Over Time and Rake Results
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Test name : LENGTHI
File name : C/\FRPSOFT\DATA\20050023.C8V

Kake Kesulis
Position (mm) Time (51 Flux (kW'm2) Qb (MIm2)  Position (mm) Time (51 Fluox (W m® Qsb (MEmE)
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Z\ SYDNEY CARPET LABORATORY

NATA OF INTERFACE AUST. PTY LIMITED - ABN 39 000 692 026

v 34 AIRDS ROAD, MINTO NSW 2566 - TEL: (02) 8706 4600 FAX: (02) 8706 4617

TEST REPORT

Client: Interface Australia PTY LTD Test Report No: R20-097
34 Airds Road Sample Received date: 02/03/2020
Minto NSW 2566 Test Date: 26/05/2020

Report Date: 27/05/2020
Sample 1 Width

lest Hesulis

Time to ignition : 2 minutes 29 seconds (149 )
Time to flameout 4] minutes 09 seconds (2469 5)
Extent of burning (mm} - 510

Crntical flux at extinguishment (kW /m?) - 347

HE-10 {(kW/m?) - 7.73

HE-20 {kW/m?) -4.87

HE-30 (kW/m?) -39

Flame spread at 10 minutes {(mm) - 290

Flame spread at 20 minutes (mm) 410

Flame spread at 30 minutes {mm) - 470

Peak light attenuation (%) - 5134

Time to peak light atienuation - 4 minutes 33 seconds (293 )
Total integrated smoke (%.min| - 181.37
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TEST REPORT

Client: Interface Australia PTY LTD Test Report No: R20-097
34 Airds Road Sample Received date: 02/03/2020
Minto NSW 2566 Test Date: 26/05/2020

Report Date: 27/05/2020
Sample 1 Width

Light Attenuation Over Time and Rake Results
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Test name : WIDTHI
File name : C/\FRPSOFTDA TA\ 2005002405V

Kake Resulis

Position (mm) Time (] Flux (KEWmd) Qsb (MIFm?)  Position imm) Time (5] Flux (EW/mf  Osb (MJme)
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l&l 267 0.5 280 alil - 24
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Z\ SYDNEY CARPET LABORATORY

NATA OF INTERFACE AUST. PTY LIMITED - ABN 39 000 692 026

v 34 AIRDS ROAD, MINTO NSW 2566 - TEL: (02) 8706 4600 FAX: (02) 8706 4617

TEST REPORT

Client: Interface Australia PTY LTD Test Report No: R20-097
34 Airds Road Sample Received date: 02/03/2020
Minto NSW 2566 Test Date: 26/05/2020

Report Date: 27/05/2020
Sample 2 Length

lest Hesults

Time to ignition - 2 minutes 28 seconds (148 5)
Time to flameout - 45 minutes 17 seconds (2717 s)
Extent of burning (mm) - 500

Crtical flux at extinguishment (kW /m?) -3.59

HE-10 {kW/m?) - 7.75

HE-20 (kW/m?) -4.56

HE-30 {kW/m?) -3.72

Flame spread at 10 minutes (mm) - 200

Flame spread at 20 minutes {mm) - 430

Flame spread at 30 minutes (mm) - 4000

Peak light attenuation (%) - 4603

Time to peak light atienuation : 4 minutes 36 seconds (296 5)
Total integrated smoke (%.min] -215.24
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TEST REPORT

Client: Interface Australia PTY LTD Test Report No: R20-097
34 Airds Road Sample Received date: 02/03/2020
Minto NSW 2566 Test Date: 26/05/2020

Report Date: 27/05/2020
Sample 2 Length

Light Attenuation Over Time and Rake Results
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Test name : LENGTH2
File name : C'FRPSOFT\DATAZO0S0023.C5V

Itake Resalts

Position (mm) Time (s) Flux (kW/'m2 Qsb (MVm?®  Position (mm] Time (5) Flux (8W/mE  Osb (MEme)

£l &6 123 2041 510 - 35
1110 R T 113 2630 5l - 24
l&l 113 [ [1] 3.290 alll - 24
210 imn Qs 3602 a6l - 20
260 S04 84 4236 710 - 1.7
300 a7l 73 4.9 Tl - 1.5
36l | &l 5451 810 - 1.3
410 1141 449 5451 Bl - 1.1
45l 1439 41 580 ol 1.0
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Z\ SYDNEY CARPET LABORATORY

NATA OF INTERFACE AUST. PTY LIMITED - ABN 39 000 692 026

v 34 AIRDS ROAD, MINTO NSW 2566 - TEL: (02) 8706 4600 FAX: (02) 8706 4617

TEST REPORT

Client: Interface Australia PTY LTD Test Report No: R20-097
34 Airds Road Sample Received date: 02/03/2020
Minto NSW 2566 Test Date: 26/05/2020

Report Date: 27/05/2020
Sample 3 Length

lest Kesulis

Time to igmiton - 2 minutes 24 seconds (144 s)
Time to flameout : 47 minutes |3 seconds (2833 5)
Extent of burning (mm} 310

Crtical flux at extinguishment (KW /m?) -347

HE-10 {kW/m?) 1.9

HE-20 {kW/m?) -4.71

HE-30 {kW/m?) -397

Flame spread at 10 minutes (mm) - 280

Flame spread at 20 minutes (mm) - 420

Flame spread at 30 minutes (mm) =470

Peak light attenuation (%) - 50.02

Time to peak light atienuation 4 minutes 42 seconds (282 s)
Total integrated smoke (%, min] :203.77
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TEST REPORT

Client: Interface Australia PTY LTD Test Report No: R20-097
34 Airds Road Sample Received date: 02/03/2020
Minto NSW 2566 Test Date: 26/05/2020

Report Date: 27/05/2020
Sample 3 Length

Light Attenuation Over Time and Rake Results

Report produced with te Fme Testing Tedinoings FRPS0M softwarne ot ]
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Test name - LENGTH3
File name : CAFRPSOFT\DA TAVZD050026.C5V

Kake Kesulis

Position fmm)  Time () Flx (k%W/'m? Osb (MIm?)  Position (mm)  Time (5] Flax (6W/m#l Osb (MU md)
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END OF REPORT
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